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Equipment : Indoor Mobile Router
Brand Name : Inseego
Model Name : FX4120
Marketing Name : FX4100
Applicant : Inseego Corp.
9710 Scranton Road Suite 200, San Diego,CA 92121
Manufacturer : Inseego Corp.
9710 Scranton Road Suite 200, San Diego,CA 92121
Standard : FCC Part 15 Subpart C §15.247

FCC Part 15 Subpart E §15.407

The product was received on Mar. 07, 2025 and testing was performed from May 15, 2025 to May 16,
2025. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.
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TEL: 886-3-327-0868 Page Number 11 of 17
FAX: 886-3-327-0855 Issue Date : May 16, 2025
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssasrancas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR4N2610D

Table of Contents

History of this teSt repOrt......... .. s e s s nmn e e e e ee s s ammn e e e e e ea s s nnnnns 3
Summary of Test RESUIL..........o i ——————— 4
I € T=Y 0 T=1 = 1IN =TT o g o e T PSS 5
1.1 Product Feature of EQUipment Under TeSt...........ueiiiiiiiiiieee e 5
L2 \Y oo [ o= 11 o) I o =1 6 PSP OUUSPSPRRI 6
RS T =Y {1 To [ o Yo o ] o 6
1.4 Applicable Standards.......... ... e e e e e e e e e nnnreeeeeeeeaann 6
2 Test Configuration of Equipment Under Test ... e 7
2.1 Carrier Frequency and Channel ... 7
2.2 Connection Diagram of TeSt SYStem ... ...oii i 8
2.3 Support Unit used in test configuration and SyStem ...........cooiiiiiiii 8
2.4 EUT Operation TeSt SEUD ......eiiiiiiiiie e e e b e e e 8
B 1= (- U | N 9
3.1 Unwanted EmisSions MeasSUIrEMENT ...t e e e e e e 9
3.2 ANtenna REQUITEMENES ... ettt e e e bbe e e e ebee e e e e 15
4 List of Measuring EQUIPMENL ... ccceecrr s csss e e e s smn e e e e s s nmn e e e s e e s smmmne e e e e s 16
5 Measurement UNCertainty .........cocciiiiiiiiiniiiniiin s s s s s s s s s 17

Appendix A. Radiated Spurious Emission Test Data
Appendix B. Duty Cycle Plots
Appendix C. Setup Photographs

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number
Issue Date
Report Version

12 of 17
: May 16, 2025
: 01



ssasrancas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR4N2610D
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test ltems (PASS/FAIL) Remark
15.247(d) o
3.1 15.407(b) Unwanted Emissions Pass -
3.2 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee

Report Producer: Jessie Ho
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1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

and GNSS.

Antenna Type

WLAN:

<Ant. 1>: Internal Antenna
<Ant. 2>: Internal Antenna

3G-WCDMA, 4G-LTE, 5G-FR1, Wi-Fi 2.4GHz 802.11b/g/n/ax/be, Wi-Fi 5GHz 802.11a/n/ac/ax/be,

Antenna information

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) :22: ;Z 22
5250 MHz ~ 5350 MHz Peak Gain (dBi) :2:: ;: 2'2

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC Part 15 Subpart C §15.247

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement

antenna orientation, following C63.10 exploratory test procedures and only the worst case

emissions were reported in this report.

2.1 Carrier Frequency and Channel

2400-2483.5 MHz

5250-5350 MHz

802.11be EHT20

802.11be EHT20

Channel Freq. (MHz) Channel Freq. (MHz)
06 2437 140 5700
<Co-Location>
Modulation Data Rate
2.4GHz 802.11be EHT20 for MIMO <Ant. 1+2> +
5GHz 802.11be EHT20 for MIMO <Ant. 1+2> Meso
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCCID Data Cable Power Cord
AC I/P:
. Unshielded, 1.2 m
1. |Notebook DELL Latitude5310 FCC DoC N/A DC O/P:
Shielded, 1.8 m
USB-C to USB-A
2. |Power Delivery |Coolgear CG-UCUSBPD |FCC DoC Shielded, 1.5m N/A
AD
3. |Adapter Adapter Tech. |[ATS065T-A200 |FCC DoC N/A Unshielded, 1.8m

2.4 EUT Operation Test Setup

The RF test items, utility “QSPR v6.00.00212.1” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

TEL: 886-3-327-0868 Page Number : 8 of 17
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SPORTON LAB.

3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.1.1 Limit of Unwanted Emissions
(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(2) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

RBW =120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Use the following spectrum analyzer settings:

For average measurement:

The procedure for method trace averaging is as follows:

a)
b)

c)

RBW = 1 MHz.

VBW 2 [3 x RBW].

Detector = RMS (power averaging), if [span / (# of points in sweep)] <
RBW / 2. Satisfying this condition can require increasing the number of
points in the sweep or reducing the span. If the condition is not satisfied,
then the detector mode shall be set to peak.

Averaging type = power (i.e., rms) (As an alternative, the detector and
averaging type may be set for linear voltage averaging.

Sweep time = auto.
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f) Perform a trace average of at least 100 traces if the transmission is
continuous. If the transmission is not continuous, then the number of
traces shall be increased by a factor of 1 / D, where D is the duty cycle.
For example, with 50% duty cycle, at least 200 traces shall be averaged.
(If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—then rather than turning ON and OFF with the transmit cycle, at least
100 traces shall beaveraged.)

g) If tests are performed with the EUT transmitting at a duty cycle less than
98%, then a correction factor shall be added to the measurement results
prior to comparing with the emission limit, to compute the emission level
that would have been measured had the test been performed at 100%
duty cycle. The correction factor is computed as follows:

1) If power averaging (rms) mode was used in the preceding step e),
then the correction factor is [10 log (1 / D)], where D is the duty
cycle. For example, if the transmit duty cycle was 50%, then 3 dB
shall be added to the measured emission levels.

2) If a specific emission is demonstrated to be continuous (100%
duty cycle) rather than turning ON and OFF with the transmit cycle,
then no duty cycle correction is required for that emission.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as “-*.
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.1.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

= .
EUT ;'d 3m —_—

Metal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.1.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A.

3.1.7 Duty Cycle

Please refer to Appendix B.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A.
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3.2 Antenna Requirements
3.2.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.2.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

. o Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
EMI Test May 15, 2025~ Radiation
Keysight N9038A(MXE MY57290111 N/A Nov. 22, 2024 Nov. 21, 2025
Receiver eysig (MXE) o May 16, 2025 | O (03CH20-HY)
Rohde & May 15, 2025~ Radiation
L Ant HFH2-22 100488 9 kHz~30 MHz | Aug. 29, 2024 Aug. 28, 2025
COPANENNA | o hwarz z i May 16, 2025 | "9 (03CH20-HY)
May 15, 2025~ Radiation
P lifi EMEC EM18G40G 060871 18GHz~40GHz | Aug. 23, 2024 Aug. 22, 2025
reampitier z i May 16, 2025 | 9 (03CH20-HY)
Control Turn May 15, 2025~ Radiation
Controll ChainTek 3000-1 N/A N/A N/A
ontrotier amnte table & Ant Mast May 16, 2025 (03CH20-HY)
May 15, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
! May 16, 2025 (03CH20-HY)
May 15, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
u ' 9 May 16, 2025 (03CH20-HY)
Signal ) May 15, 2025~ Radiation
K ht N9010B MY60240520 N/A Dec. 09, 2024 Dec. 08, 2025
Analyzer eysid ec May 16, 2025 | - (03CH20-HY)
CBL .
BilogAntenna | TESEQ  |6111D&00800N1| 55606 & 08 | 30MHz~1GHz | Nov. 27, 2024 MY 19: 202571 | o6 ogp5 | Rediation
i z~ z v, 27, V. 26,
g May 16, 2025 (03CH20-HY)
DO01N-06
SCHWARZBE May 15, 2025~ Radiation
Horn Antenna BBHA 9120 D 02360 1GHz-18GHz | Nov. 01, 2024 Oct. 31, 2025
CK May 16, 2025 (03CH20-HY)
SHF-EHF Horn| SCHWARZBE May 15, 2025~ Radiation
BBHA 9170 1223 18GHz-40GHz | Jun. 24, 2024 Jun. 23, 2025
Antenna CK May 16, 2025 (03CH20-HY)
. May 15, 2025~ Radiation
Preamplifier |COM-POWER PAM-103 18020201 1MHz-1000MHz| Dec. 31, 2024 Dec. 30, 2025
May 16, 2025 (03CH20-HY)
. May 15, 2025~ Radiation
Amplifier EMCI EMC118A45SE 980792 N/A Nov. 12, 2024 Nov. 11, 2025
May 16, 2025 (03CH20-HY)
HUBER + 519229/2,8040 May 15, 2025~ Radiation
RF Cabl SUCOFLEX 102 N/A Jan. 16, 2025 Jan. 15, 2026
© SUHNER 15/2,804027/2 May 16, 2025 (03CH20-HY)
May 15, 2025~ Radiation
H met TECPEL DTM-303A TP215159 N/A Sep. 10, 2024 Sep. 09, 2025
ygromster P May 16, 2025 | ~°P (03CH20-HY)
May 15, 2025~ Radiation
Softwa Audi N/A RK-002156 N/A N/A N/A
ottware uax May 16, 2025 (03CH20-HY)
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.7 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 5.7 dB
of 95% (U = 2Uc(y))
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Appendix A. Radiated Spurious Emission Test Data

Temperature : 19.4~22.3°C
Test Engineer : John Chuang -~ David Dai
Relative Humidity : 65.7~70.2%
A1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
802.11be Full
2400-2483.5 | 2400-2483.5 1+2 06 2437 MCSO0 -
EHT20 RU
Mode 1
802.11be Full
U-NII-2A 5.25-5.35 1+2 140 5700 MCSO0 -
EHT20 RU
802.11be Full
Mode 2 U-NII-2A 5.25-5.35 1+2 140 5700 MCSO0 SHF
EHT20 RU
802.11be Full
Mode 3 U-NII-2A 5.25-5.35 1+2 140 5700 MCSO0 LF
EHT20 RU
TEL: 886-3-327-0868 Page Number : A1 of A12
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A2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT20 | 06 | 2389.88 53.52 54.00 -0.48 \ Avg Pass - Band Edge
1 802.11be EHT20 | 140 | 5726.91 63.60 68.20 -4.60 \% Peak Pass - Band Edge
Simultaneous - 5393.00 52.52 54.00 -1.48 \Y, Avg Pass - Harmonic
2 SHF 140 | 33988.00 4544 54.00 -8.56 H Avg. Pass - SHF
3 LF 140 65.89 31.35 40.00 -8.65 \Y Peak | Pass - LF
TEL: 886-3-327-0868 Page Number 1 A2 of A12
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Pol. Horizontal Fundamental
o o Lvel (dBuVim) 4o Level (dBuVim)
1 1
1
1050 /-\m 1050
. .
/ PEAK_74]
700 700
1 M l\
e s eyl R
e
350 350
Peak
1. 1.
Al 23354 23608 23062 16 2437 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site  : @3CH20-HY
Condition: PEAK_BE 74 3n HF 31200 02360 241181 HORTZONTAL Condition: PEAK 74 3u HF 91200 02360 241161 HORTIONTAL
+ REW: 1000, 000Kiz VBW: 3000, 090kHz SWT:Auto + REW: 1000, 000Kz VBH: 3000.000kHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg Mo dtwln o8 dwv dbm B 63 @5 o deg
1 237134 0.8 74.06 -23.82 40.52 27.29 8.59 36.26 9.68 200 37 PEAK 1 2437.00 10699 ------ ------ 9.9 27.60 08.72 36.28 9.68 200 37 PEAK
o o Lvel (dBuVim) o o Level (dBuVim)
1 1
1050 1050 1
. (f\ .
700 700
/./ AVG_54]
525
3 15 puatner
Avg
1. 1.
Al 23354 23608 23062 16 2437 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site  : @3CH20-HY
Condition: AVG_BE 54 3n HF 91280 62368 241101 HORTZONTAL Condition: AVG_S4 3n HF 91290 62360 241161 HORTZONTAL
+ REW: 1000, 000Kiz VBW: 3000, 090kHz SWT:Auto + REW: 1000, 000Kz VBH: 3000.000kHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg Mo dtwln o8 dwv dbm B 63 @5 o deg
1 2389.88 39.32 54.00 -14.68 29.52 27.40 8.6 36.27 9.68 200 37 AVERAGE 1 M37.00 97.84 ----ee --eee- 8.75 .60 8.72 36.28 9.68 200 37 AVERAGE

TEL: 886-3-327-0868
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Pol. Horizontal Fundamental
o o Lvel (dBuVim)
1
1050 /-r’" \
.
\ PEAK_BE T4
700 \\A\,’““”’
I“’WMII
350
Peak Blank
1.
7 24408 1522 24748 2014 2500
Frequency (MHz)
Site @ @3CH20-HY
Condition: PEAK_BE 74 3n HF 31200 02360 241181 HORTZONTAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg
1 M83.68 52.82 74.00 -2.98 41.53 27.94 8.79 36.30 9.68 200 37 PEAK
o o Lvel (dBuVim)
1
1050
[\
700
\ AVG_BE 54
Y™ e
MWL‘-WWW
350
Avg Blank
1.
7 24408 1522 24748 2014 2500
Frequency (MHz)
Site @ @3CH20-HY
Condition: AVG_BE 54 3n HF 91280 62368 241101 HORTZONTAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg
1 464,00 40.92 54.00 -13.08 30.42 27.94 B.80 36.30 9.68 200 37 AVERAGE
TEL: 886-3-327-0868 Page Number 1 A4 of A12

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o o Lvel (dBuVim) 4o Level (dBuVim)
1
1 J\'\d 1
1050 l/ 1050
. .
Wt L
700 H 700 R
Pl it
IV P TRy Jow Yoo —— " r—— vithobit ity
gl e
350 350
Peak
1. 1.
Al 23354 23608 23062 16 2437 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CH20-HY Site @ @3CH20-HY
Condition: PEAK_BE 74 3n HF 91260 02360 241101 VERTICAL Conditicn: PEAK_74 3u HF 91200 02360 241161 VERTICAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto + RBH: 1000 000kHz VBi:3000. 000ktHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg Mo dtwln o8 dwv dbm B 63 @5 o deg
1 2369.38 66.27 74.06 -7.73 56.48 27.39 8.62 36.27 9.68 100 152 PEAK 1 M437.00 12425 ----vs --vee- 14.8 7.5 8.70 36.28 9.68 100 152 PEAK
o o Lvel (dBuVim) o o Level (dBuVim)
1 1 T
1050 /\\. 1050
. /,/ .
700 ke 700 J
Jr I k AVG_54
v N | | R
e
350 35 (peseen”
Avg
1. 1.
Al 23354 23608 23062 16 2437 1 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ @3CH20-HY Site @ @3CH20-HY
Condition: AVG_BE 54 3n HF 91260 62369 241101 VERTICAL Conditicn: AVG_S4 3m HF 91200 62360 241161 VERTICAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto + RBH: 1000 000kHz VBi:3000. 000ktHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg Mo dtwln o8 dwv dbm B 63 @5 o deg
1 2369.88 93.52 54.00 -0.48 43.70 27.40 B8.62 36.27 9.68 100 152 AVERAGE 1 437.00 115.75 -=--vs --eee- 165,79 27.5 8.69 36.28 9.68 100 152 AVERAGE

TEL: 886-3-327-0868
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Pol. Vertical Fundamental
o o Lvel (dBuVim)
1
r”““"“\“
1050 \
o %MM
‘%“M PEAK_BE T4
700 '-"h‘r
VA\M
350
Peak Blank
1.
7 24408 1522 24748 2014 2500
Frequency (MHz)
Site @ @3CH20-HY
Condition: PEAK_BE 74 3n F 31200 2360 241161 VERTICAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg
1 M84.82 65.91 74.00 -5.09 55.40 27.95 8.80 36.30 9.68 100 152 PEAK
o o Lvel (dBuVim)
1
5o m\\
H K\
700! M"'—'-\.\
\w% AVG,_BE 54
350
Avg Blank
1.
7 24408 1522 24748 2014 2500
Frequency (MHz)
Site @ @3CH20-HY
Condition: AVG_BE 54 3n HF 91280 62368 241101 VERTICAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg
1 M83.68 5296 54.00 -1.84 42.47 27.94 B.79 36.30 9.68 100 152 AVERAGE
TEL: 886-3-327-0868 Page Number : A6 of A12
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Report No. : FR4N2610D

Pol. Horizontal Fundamental
o o Lvel (dBuVim) 4o Level (dBuVim)
1 1
1
105,040 *\ 1050
. f .
4 "L‘\ PEAK BE(NI E3) ng—Ll I L 1! PERKCUNI)
Mol .
oy " e A - Hoebyta et ity i
350 350
Peak
1. 1.
5713, 5786, 5739, 5752, 3600, . 6200, 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CH20-HY Site @ @3CH20-HY
Condition: PEAK_BE(UNII) B3 3n HF 91280 82368 241101 HORIZONTAL Condition: PEAK(UNIT) 3n F 31200 02360 241181 HORIZONTAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto + RBH: 1000 000kHz VBi:3000. 000ktHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg Mo dtwln o8 dwv dbm B 63 @5 o deg
1 726,67 SL.79 68.26 -16.41 42.86 33.65 13.51 37.90 0.49 100 258 PEAK 1 5700.00 165.50 ------ ------ 95.84 33.61 13.48 37.92 0.49 100 258 PEAK
o o Level (dBuVim)
1
1050 1
.
700
AVG_54]
525
N Lt ittt
0 N sttt g, oA
Avg Blank
1.
3600, . 6200, 7000
Frequency (MHz)
Site @ @3CH20-HY

Conditicn: AVG_54 3m HF 91260 62360 241181 HORIZONTAL
+ RBH: 1000 000kHz VBi:3000. 000ktHz SWT:Auto

Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark

Mz d/mdBuV/n  dB dSwv dB/n 0B 0B B cm deg
1 570000 96.81 ------ -=---- B7.15 33.61 13.48 37.92 0.49 100 258 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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scasranas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR4N2610D

Pol. Vertical Fundamental
o o Lvel (dBuVim) g LEVel (dBuVim)
1 1 1
M
1050 Mﬁl\l\ 1050
. ! .
700 "‘k PEAK_BE(UNI)_B3| 700 T 1| LM PEAK{UNII|
T
'\M ‘v‘r“‘-."“
r Lol Il A A I‘
Y i Lo R e
L LV Y
350 350
Peak
1. 1.
5713, 5786, 5739, 5752, 3600, . 6200, 7000
Frequency (MHz) Frequency (MHz)
Site @ @3CH20-HY Site @ @3CH20-HY
Condition: PEAK_BE(UNII) B3 3 HF 91280 82360 241101 VERTICAL Conditicn: PEAK(UNIT) 3n HF 91260 02360 241161 VERTICAL
+ RBi:1000. 000kHZ VBW:3000. 000kHz SWT:Auto + RBH: 1000 000kHz VBi:3000. 000ktHz SWT:Auto
Linit Read Aot Cable Preamp Aux APos  TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mol dele o8 dw dbm B & 65 o deg Mo dtwln o8 dwv dbm B 63 @5 o deg
1 572691 63.60 68.20 -4.60 53.87 33.65 13.51 37.90 0.49 100 218 PEAK 1 5700.00 117,83 ------ ------ 107.37 33.61 13.48 37.92 0.49 100 218 PEAC
o o Level (dBuVim)
1
1
1050
.
700
AVG_54]
150t " WO
Avg Blank
1.
3600, . 6200, 7000
Frequency (MHz)
Site @ @3CH20-HY

Conditicn: AVG_S4 3m HF 91200 62360 241161 VERTICAL
+ RBH: 1000 000kHz VBi:3000. 000ktHz SWT:Auto

Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark
Mz d/mdBuV/n  dB dSwv dB/n 0B 0B B cm deg
1 5700.00 108.07 ------ ------ 98.41 33.61 13.48 37.92 0.49 100 218 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR4N2610D

Pol. Horizontal Vertical
1 goLevel (dBuvim) .
s 1
105.0{
105.0(
875
EAK(UNI)
1.5 700/ !
PEAK(UNI)
700! {0 N O N !_!._‘FI
T mg 350)
f T
—— N — 1.5
1
1 7800. 18000
1 Frequency (MHz)
Peak Site @ B3CH20-HY
Condition: PEAK(UNIT) 3m HF_91260_02366_241161 VERTICAL
1000 4400, 7800. 11200. 14600. 18000
A Frequency (MHz) Limit Read  Ant Cable Preanp  Aux APos  TPos
Vg Freq Level Line Margin Level Factor Loss Factor Factor Remark
Site + B3CH20-HY Mz dBuV/m dBuV/m d8  dBuV  d8/m dB d8 48 cm  deg
mitio": Pm(m” 3m HF 91260 82360 241101 HORIZONTAL 1 4874.8@ 49.93 74.00 -24.87 42.42 32.7@ 12.38 37.57 0.00 100 153 PEAK
e 2 4874.00 40.46 54.00 -13.54 32.95 3270 12.33 37.57 0.0 100 153 Average
. 3 5086.80 S54.38 74.00 -19.12 46.64 33.23 12.72 3771 6.60 100 183 Peak
Linit Read  Ant Cable Preamp  Aux APos TPos 4 5e86.80 46.38 54.08 -7.62 36.14 33.23 12.72 37.71 .80 100 183 Average
Freq Level Line Margin Level Factor Loss Factor Factor Renark 5 5240.80 59.24 68.20 -8.96 51.23 32.88 12.92 37.79 0.60 100 196 Peak
6 5393.80 61.53 74.00 -12.47 53.18 33.18 13.11 37.86 ©.60 100 176 Peak
BTy e e P v 7 539300 52.52 54.00 -1.48 44.17 33.10 13.11 37.86 .00 100 176 Average
Wiz BuV/n dbivin & dBW dbfn &6 B A o deg 8 547,00 56,70 68.20 -11.50 48,43 32.90 13.28 3791 0.00 113 184 Peak
1 4874.80 47.07 74.00 -26.93 38.93 32.70 12.38 37.57 @.63 112 276 PEA 9 5853.88 57.21 68.20 -18.99 47.15 34,39 13.68 37.92 0.0 100 182 Peak
2 4874.00 36.64 54.00 -17.36 28,50 32.70 12.38 37.57 @.63 112 276 Average 10 6007.00 65.16 68.20 -3.84 55,10 34.10 13.89 37.93 @.00 106 123 m:
R 11 6168.80 54.15 68.20 -14.85 43.83 34.22 14.84 37.34 0.09 100 124 Pea
3 LG S0.52 7400 D48 3535 36,83 1537 347 144 285 359 PEM 12 6314.80 55.94 68.28 -12.26 45.15 34,53 14.21 37.95 ©.09 100 123 Peak
4 73160 4101 54.00 -12.99 25.84 36.83 15.37 38.47 1.4 285 359 Average 13 391100 036 7600 2966 3513 s 157 asdr 144 213 326 peax
5 11400.80 51.38 74.00 -22.70 34,51 39,10 19.33 42.37 @.73 100 67 PEAK 14 7311.88 46.95 54.00 -13.85 25.78 36.83 15.37 38.47 1.44 213 324 Average
6 11400.80 42.16 5400 -11.54 25.37 3018 10.33 42.37 .73 100 67 Average 15 11400.80 51.26 74.00 -22.74 34.47 39.10 19.33 42.37 @.73 100 387 PEAK
B 16 11400.80 42.31 54.00 -11.69 25.52 39.10 19.33 42.37 ©.73 100 307 Average
7 12185.86 57.39 74.00 -16.61 48.44 39.17 20.00 42.98 @.68 279 32 PEAK 17 1213580 186 75.00 2214 491 3917 20.00 42.08 8.65 303 326 peax
8 1218500 47.57 54.00 -6.43 30.62 39.17 20.00 42.98 0.68 279 32 Average 18 12185.60 43.88 54.00 -10.12 26.93 39,17 20.8¢ 42.90 ©.68 303 326 Average
9 1710080 53.82 68.20 -14.38 34.65 39.20 23.88 44.49 058 - - PEAK 19 17100.80 53.53 68.20 -14.67 34.36 39.20 23.88 44.49 0.58  --  -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
| Level (dBuVim) | Level (dBuVim)
m 111
1050 1050
i i
10G 106 10
AVG_54 AVG_54
~18G § = =
e [ i e —
Avg B %0
. .
10000 11600, 130, 1480, 16400, 16000 10000 11600, 130, 14800, 16400, 18000
Frequency MKy Frequency (k)
Site 1 B3CH-HY Site 1 B3CH-HY
Condition: AVG 54 30 HF 91280 62360 241161 HRIZONTAL Condition: AVG 4 3n HF 91060 62360 241101 VERTICAL

TEL: 886-3-327-0868 Page Number 1 A10 of A12
FAX: 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR4N2610D

Pol. Horizontal Vertical
1 Level (d4BuVim) 1 Level (dBuV/m)
"H I'H
1 1
L1 1
om =
17— ml 1 j— 17— — | ml |
‘1 AVG_54] 7 AVG_84
et Iﬂ AM""MaF
. p - i
Peak
11, 11.
18000 2400, 26800, 31200, 35600, 40000 18000 2400, 26800, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : B3CH20-HY Site  : B30H20-HY
Condition: PEAK(UNIT) s BBHASL7D 1223 248624 HORTZONTAL Condition: PEAK(UNIT) Lm BBHAY178 1223 248624 VERTICAL
Linit Read At Cable Preamp  Aux APos TRos Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi Bilje e B G B & B B @ dg Mo Bl Bl B W B & & B« g
1 3088800 54.24 74.00 -19.76 37.80 44.45 37.02 55.58 -9.54 .- - Peak 1 39524.00 S54.63 74.00 -19.37 38.75 44.87 36.71 56.16 -9.54 -+ Peak
2 39886.00 45.44 54.00 -8.56 29.9 M.45 37.82 55.58 -9.54 - -- Average 2 39524.00 45.19 54.00 -8.81 29.31 44.87 36.71 56.16 -9.54 -~ Average
TEL: 886-3-327-0868 Page Number : A11 of A12
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Pol. Horizontal Vertical
wwumm a]LIVII(IHVII}
700 700
60. 60.
QP QP}
g H g H
I— I—
wg— wg— 5
sw*‘*‘ 112 § WM
w2 o34 it it 100 4 | " A
g i e Pl
n oy ngY) i
QPI 100 100
Peak ) . . 2. 06, 1000 0 m, e, 2. 06, 1000
Frequency (MHz) Frequency (MHz}
Site  : @3CH20-HY Site  : @3CH20-HY
Condition: QP 3a Bilog 55606 & 08_241127 HORIZONTAL Condition: QP 3m Bilog 55666 & 08_241127 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m d8 dBuV  dB/m @ & dB o deg PHz dBuV/m dBuV/m 8 dBuw  dB/nm B & dB o deg
1 60.87 24.89 40.00 -15.91 46.27 11.99 1.37 35.73 0.19 -- -~ Peak 1 65.89 31.35 4.8 -8.65 53.42 12.02 1.4 35.72 .19 - - Peak
1 99.84 27.57 43.50 -15.93 45.12 16.13 178 35.68 0.2 .- -- Pesk 1 10081 32.12 43.50 -11.38 49.46 1633 179 35.68 0.22  -- - Pesk
315767 27.69 43.50 -15.81 44.82 16.83 2.24 35.59 019 .- -- Peak 3 158.84 3186 43.50 -12.4 47.52 1671 2.24 35.59 0.8 - -- Peak
4 24631 29.33 46.00 -16.62 43.69 18.12 2.79 /.41 0.19 = - Peak 4 24631 29.87 46.00 -16.13 44,18 18.12 2.79 3H5.41 0.19 = -- Peak
5 865.17 34.19 4680 -11.81 3.1 20.19 520 343 812 - .- Peak 5 35087 3179 46.80 -14.21 42,97 20.45 3.32 /.11 0.6 .- .- Peak
6 95150 34.87 46.00 -1.13 31.58 30.91 5.43 3315 8.8 .- -- Pesk 6 946.65 36.11 46.00 -9.89 3.3 30.53 5.42 3317 0.8 - -- Pesk
TEL: 886-3-327-0868 Page Number 1 A12 of A12
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Appendix B. Duty Cycle Plots

Antenna Band Duty Cycle(%) T(us) Fac[t)::{dB)

142 2.4GHz 802.11be EHT20 Full RU 97.15 5460 0.13

1+2 5GHz 802.11be EHT20 Full RU 97.85 5460 0.09

MIMO <Ant. 1+2>

2.4GHz 802.11be EHT20 Full RU 5GHz 802.11be EHT20 Full RU

Marker
iAften: 20 0B

ol Maker v - . €

Select Marker I #Atten: 20 4B

Select Marker
Marker 3

Marker 3

Ref Level 116.99 dBV
Normal Nermal

Defta (&) Dea (4)

Fhed

Span 0 Hz

it
Delabtarker |

#Video B B.0 MHz Span 0 Hz (Reset Delta) #Video BIW B.0 MHz
o

Sweep 20.0 ms (1001 pts)| {harker Tab ounter || IRes BW 8 MHz Sweep 15.0ms (1001 pts)
O 5 Ma
o

Function  Function Widih  Function Value

Function  Function Width  Funetion Vaiue: i =
B <o
All Markers Off f All Markess Off

Couple Markers .
O
off off
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